Package leaflet: information for the user

paracetamol cinfa 1 g tablets

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What paracetamol cinfa is and what it is used for

2. What you need to know before you take paracetamol cinfa
3. How to take paracetamol cinfa

4. Possible side effects

5. How to store paracetamol cinfa

6. Contents of the pack and other information

1. What paracetamol cinfa is and what it is used for

Paracetamol cinfa belongs to a group of medicines called analgesics and antipyretics.
It is used for the symptomatic treatment of mild to moderate pain and fever in adults and adolescents over 15 years of age and weighing over 50 kg.

2. What you need to know before you take paracetamol cinfa

Do not take paracetamol cinfa
- If you are allergic to paracetamol or any of the other ingredients of this medicine (listed in section 6).

Warnings and precautions

Talk to your doctor or pharmacist before taking paracetamol cinfa.

- Do not take more than the dose recommended in section 3, “How to take paracetamol cinfa”.

- Simultaneous use of this medicine with other medicines containing paracetamol, such as medicines for the common cold, should be avoided,
since high paracetamol doses may damage the liver. Do not use more than one medicine containing paracetamol without first consulting the doctor.

- Chronic alcoholics should take care not to take more than 2 g of paracetamol in 24 hours.

- Because it contains 1 g of paracetamol, patients with kidney disease cannot take this medicine. Patients with liver, heart or lung diseases and
patients with anaemia must consult their doctor before taking this medicine.

- When being treated with a medicine for epilepsy you should consult your doctor before taking this medicine because when used at the same time,
there is reduced efficacy and increased liver toxicity of paracetamol, especially in treatments with high doses of paracetamol.

- Talk to your doctor before taking this medicine if you have asthma and are sensitive to aspirin.

- Paracetamol may cause serious skin reactions such as acute generalised exanthematous pustulosis (AGEP), Stevens-Johnson syndrome (SJS) or
toxic epidermal necrolysis (TEN), that may prove fatal. Patients are to be informed about the signs of serious skin reactions, and the medicine should
be suspended at the first sign of skin rash or any other sign of hypersensitivity.

Children and adolescents
Because of its paracetamol dose, this medicine should not be used in children or adolescents under 15 years of age (and weighing less than 50 kg).
Ask your doctor or pharmacist about the other available presentations allowing adequate dosing in such patients.

Interaction with laboratory tests

If you are going to have a laboratory test (including blood or urine tests, etc.), tell the doctor that you are taking this medicine, since it can alter the
test results.

Paracetamol may alter the values of the laboratory test measurements of uric acid and glucose.

Other medicines and paracetamol cinfa

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.

In particular, if you are using any of the following medicines, since it may be necessary to modify the dose of some of them or discontinue the

treatment:

- Medicines to prevent blood clots: Oral anticoagulants (acenocoumarol, warfarin).

- Medicines to treat epilepsy: Antiepileptic agents (lamotrigine, phenytoin or other hydantoins, phenobarbital, methylphenobarbital, primidone,
carbamazepine).

- Medicines to treat tuberculosis (isoniazid, rifampicin).

- Medicines to treat depression and seizures: Barbiturates (used as hypnotics, sedatives and anticonvulsants).

- Medicines used to lower blood cholesterol (cholestyramine).

- Medicines used to increase urine output (loop diuretics such as furosemide).

- Medicines used to treat gout (probenecid and sulphinpyrazone).

- Medicines used to prevent nausea and vomiting: metoclopramide and domperidone.

- Medicines used to treat high blood pressure (hypertension) and heart rhythm abnormalities (arrhythmias): propranolol.

Also tell your doctor or pharmacist if you are taking:

- Flucloxacilin (antibiotic), due to a serious risk of blood and fluid disturbance (metabolic acidosis with high anion imbalance) which must be treated
urgently. It can occur particularly in case of severe renal failure, sepsis (when bacteria and their toxins circulate in the blood resulting in organ
damage), malnutrition, chronic alcoholism and if maximum daily doses of paracetamol are used.

Paracetamol cinfa with food, drink and alcohol

The use of paracetamol by patients who regularly consume alcohol (three or more alcoholic beverages - beer, wine, spirits - a day) may cause liver
damage.

Taking this medicine with food does not affect its efficacy.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking
this medicine.

If necessary, paracetamol cinfa can be used during pregnancy. It is important to use the lowest possible dose that reduces the pain or fever and it
should be used for as short a time as possible. Talk to your doctor if the pain or fever does not decrease or if you need to take the medicine more often.

Paracetamol enters breast milk and, therefore, breast-feeding women should ask their doctor or pharmacist before taking this medicine.

Driving and using machines
Paracetamol has no or negligible influence on the ability to drive and use machines.

3. How to take paracetamol cinfa

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist if you are not sure.
This medicine is taken orally.
According to your preference, tablets should be swallowed directly or split into two and taken with a glass of liquid, preferably water.

The recommended dose is:

Adults and adolescents over 15 years of age and weighing over 50 kg
The recommended dose is one or half a tablet (1 g - 500 mg of paracetamol), as required. At least 4 hours should be left between doses. More than
4 tablets (4 g) must not be taken in 24 hours.

Elderly patients
Your doctor will tell you the frequency and whether the dose needs to be reduced.

Patients with liver diseases
You should take the minimum amount of medicine prescribed by your doctor and leave at least 8 h between each dose. You must not take more than
2 grams of paracetamol in 24 hours, distributed over 2 doses.

Patients with kidney diseases

Consult your doctor before taking this medicine. The maximum quantity is half a tablet (500 mg) per dose. Depending on your illness, your doctor will
tell you whether the medicine should be taken with an interval of at least 6 or 8 hours.

Do not take more than 2 grams of paracetamol in 24 hours in several doses, and in no case should the quantity exceed 500 mg per dose.

Children and adolescents
Do not use in children under the age of 15.

The tablet can be divided into equal doses.
This medicine should only be taken when the symptoms (pain or fever) are present. As the symptoms subside, the treatment should be discontinued.
High daily doses of paracetamol for long periods of time are to be avoided, since they increase the risk of adverse effects such as liver damage.

If the pain lasts for more than 5 days, the fever for more than 3 days, or either the pain or fever worsens or other symptoms appear, you should consult
your doctor and reassess the clinical situation.

If you take more paracetamol cinfa than you should
In case of an overdose or accidental ingestion, notify your doctor or pharmacist immediately, specifying the medicine and the amount ingested.

The symptoms of overdose may be: dizziness, vomiting, loss of appetite, yellow colouring of the skin and the eyes (jaundice), and abdominal pain.

In the event of an overdose, quickly report to a medical centre even if there are no symptoms, since these often only appear up to three days later,
even in cases of severe intoxication.

In the event of overdose, its treatment is more effective if started within four hours after the overdose.
In patients treated with barbiturates, or in patients with chronic alcoholism, a paracetamol overdose may be more toxic than in the rest of patients.

If you forget to take paracetamol cinfa
Do not take a double dose to make up for missed doses, just take the forgotten dose when you remember and take subsequent doses with the time
between doses indicated in each case (at least four hours).

If you stop taking paracetamol cinfa
If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.
The possible side effects are:
Rare side effects (can affect 1 out of every 1000 people): malaise, lowered blood pressure (hypotension) and increased blood transaminase levels.

Very rare side effects (can affect up to 1 out of every 10,000 people): kidney diseases, cloudy urine, allergic dermatitis (skin rash), jaundice (yellow
skin colour), blood abnormalities (agranulocytosis, leukopenia, neutropenia, haemolytic anaemia) and hypoglycaemia (low blood sugar). Very rarely
cases of severe skin reactions have been reported.

Paracetamol may damage the liver when taken at high doses or during prolonged treatments.

Reporting of side effects
Talk to your doctor or pharmacist if you experience any kind of side effects, even if they are not listed in this leaflet. By reporting side effects, you can
help provide more information on the safety of this medicine.

5. How to store paracetamol cinfa

Keep this medicine out of the sight and reach of children.

Do not store at a temperature above 25°C.

Do not use this medicine after the expiry date which is stated on the container after “EXP". The expiry date refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These
measures will help protect the environment.

6. Contents of the pack and other information

What paracetamol cinfa contains

The active substance is paracetamol. Each tablet contains 1 g of paracetamol.

The other ingredients are: gluten-free pregelatinised corn starch, stearic acid, povidone, crospovidone, microcrystalline cellulose (E-460) and
magnesium stearate (vegetable origin).

What the product looks like and contents of the pack
Paracetamol cinfa 1 g tablets are supplied in the form of oblong, biconvex scored white tablets for administration via the oral route.
The product is supplied in packs containing 20 tablets, packed in PVC-PVDC/ALU blisters.

Marketing authorisation holder and manufacturer

Marketing authorisation holder

Laboratorios Cinfa, S.A.

Carretera Olaz-Chipi, 10. Poligono Industrial Areta,
31620, Huarte (Navarra) - Spain

Distributor

Reich Pharm Limited

Unit 3001, 30/F, Citicorp Centre,
18 Whitfield Road,

Hong Kong

Tel.: 2470 1927

Fax: 2470 3448

HK Reg.No. : HK-63023 . f
This leaflet was last revised in: May 2022. O CiNtA



B © G
HEE - TREE 1R

IRAESHEREA, Em&hﬁ%ﬁﬁn HOFEFRLRAEAR.
- SR IEERIIE o DAGH AT ARG
- WA mfﬁlf’]"ﬂ’]éijzm"‘ﬂﬁ A,
WEEE s et i Z7fa At A A BT R M TR e
ﬁﬂﬁ&'ﬁm'ﬁ’ﬁﬁﬁ uHunu@{TEﬁEQéEymzmmﬂj SRR AR Y IR R AT REREIE . S 2B

Eh%ﬁﬂﬂiﬂﬁﬁéﬁ’*ﬁﬂ? i
Loy - T RS | R R P R L
2. (YD - | AR | RS S R R
3 Zzuﬁﬁﬁﬁﬁﬁ Stz

AeRYEITER )
5. ZZDﬁJﬁﬂ’?w_%— stz
6. fude S HAERE

1. EE - TRAL REERANERZFR

I - T ERSE | B LA R SR .
;Fﬁfj’\wﬁuiﬁaﬁmﬁm/ T LA LRI AR A e 25 PR R B

2. (ERDEE - réﬁ% AR EESEE

BOERADE - TRES, ‘ -
A ™ Lot iparacetamo LA EFTR G, RO

SRS i
S T - S,
. SR, WS R,
ST PR USRS » AR

Chia oy ML o AN TN RN 2 I

- BRI I 20T R A L Do »
: i R EIRTIIESE, AT, LR B A e A T

- AR o Tk o DRI P SR SRR R S - It LT e - £enl2
(o RPN S B R G

- AR rIRE S liﬂlﬁéﬂ’ﬂ&ﬁg‘@ﬁé BRI LR RS EIRA (AGEP), b/ Al (A (SJS) By
RIS (TEN) » f)b: JERTRE Eraltan.  MESHIEEREE RO SIS - — ELH RS s AT
HiAtbEige 52 - HEEr s HIgE

REAELE
CHISEACOR - BACPIOISAL | (RIBTM SO AT ) (SRR AT, S o
ST B P + AR AR A O

HERE AT ]
IR (RO ol © IOV, BORBORAGA) a0 IR
B S e ————

EAEEE R - R, o »
AL IEAERF » ST s Sl BB o ey kS,
FATRTUE R R SR 5 o e LA

AL © NGRET Ao B
—%EFVE S0 ST e | T e ML PR » LR IS  HOKEH +

q:

%?Hm%*** GIBEYFLIRE - *U!F@) o
- VG NERIRE S EHI2EY) @ EEZIHERY (R EREIREE - SRR T EE
- ﬁﬁﬁ (IR R K AR CBIED)
- PSR S fF%(%UWHJZZDH%%#%HMF )
- FTE R Y B8NP R PR )
- )EHEAJ’EBEUEE«L RSy © PR GGl
- PSRRI (URR =R DN OO FDRYEEY) © E 2518

ARIETEAELL N SRR » Gt En e A I - §
IR (HUER) o H ﬁﬁﬁiéﬂﬁmﬁﬁﬂ’%@#&%ﬁﬂﬁ‘\ ( Fofeeiife 1
‘a’%f‘ (e Eﬁﬁﬁlﬁftﬁ% H&[ﬂlﬁ( %Hﬂ Eﬁifﬂﬂlﬂﬁzqﬂ ([Ee

,)E réﬁ%ﬁﬁﬁ% E’Kﬂ*ﬂ”ﬁf‘
FEHMTEN R (AR —FRa SRR » AT - 2100 BB ATRE G iR .
E@ﬁ%~£ﬁl§ﬁﬁ2&xf B,

RZ2 AL ) . B,
SR IEAE R P - SRR TRECAC AP B TR AL T - TR A L 28V R (R B8 A B SR

;Dﬁf B IR BN E Y, E’J%ﬁ?ﬁaﬁﬁﬁ?fﬁ%ﬁ’] R DA AR g e - Il HL SR rTRERT
%@%ﬁgér B B RES » BCE R AR AR 2
Gl GTar

BEEVEREE AREL - KL > WL 2B I L3 2 BiTRE B A4 .

>%

=
"k
:
ﬁ

BRIRIRERER
PEENSRE e B IR AR IIRE ) N R BB

3. WNfABRAIDEE -TE &%

SIS » GRS,
BRI ELT » TIPSR SRS RN CROFREDA) HORBY T

LS%JE%

JRAFILE L EHG A ﬁ( HPEFLHO0LYT ) . R ~ X
N LR B A (1 Rb00 = VS ) o SR ELERREZE D4/ NES - if H 247 NRF AN ]
R H#E 4 (45E).,

B - _—
SRR A B SR IR LB R A R A5 R Sl T

NS A:
FEHR I AZEY) 2 1T > (RIE E%“cum@ﬁ"ﬁﬁ%é Al AR SRS R - AR D IEATRR8 /INRF . 7E247)N
IR > ANHERR PRS2 e BB R - IR 2 K

B -
T W A2 i > IRIERL RS e A . B K x 2l A2 (500%%) HRABORETL (R A& A
%*EFH?’)GYS/J\H%E% 1E 24/J\H%‘W’$F§H BB 2 S + A653 2 KR » A HERE500

=
SEAIELE
1550 N /7R

PRI BRI B
HEEHEEIR (& TZ?’*E%) R EMR A IESE, FERMEINIAE - e A,
WERE SR IRIRF MR I e R BEEVE  IIRS EMTER e TR BRI .

él[l}%ﬁ /fﬁz FRAITELES K - FESEESK - BE AR BB ISR - R A B A G B
11, H

RABFDE - RS S RIERRE
ATV MR » o o IS S oI » S R AL

e BN RE RIS « Ui MR - RAAIR - RORHRIG IR (g sy )R .

FR AR > B2 A SR - AR D > RIRRAIBHERE PRI EDL T IR
M FAER RIS GHIH.

DB Bl PSR, AR ISEY %A N TR B A R o
FHtht SEBEY) (HERFRIR—TE ) TERH B e R IR B, FTRE A S 2 B BB st B B M F AR

ﬁxiﬂf’ﬁ:mﬂﬂﬁﬁﬁ?ﬁ% - TERL,
7 P A S A EL
ERRCIRF R RS T HIRR

{RANMREILARAHEE - TEES ]

PUES B i EU RS e R AN e v e e T

4. TJEERIEIVER

HAEEY 1 > LRV TRES S [ILEER » BB A A LB

ZE REEMER (551,000 A rHie nlfEerE M A 25228« 1 URERE(I (ﬁIE[UEZi) FMH SRR 5.

IEEEBMENER (7510, OOOJ\EPT&T’FTEEE B ANSZR2 ) - B > PRIGIES » BRI RS SO - Sl
PERER (R ) o wid (JZfgBREE S E) o TIWET (*ﬁﬂﬂﬂ@ﬁ)&éﬁ * ERIRERANE - PR AR AME -
AIMPEZTT) FUYSITHE (R .

IR s R S .
NI e B el H B S e T RE T A

HREENER

WFRITEEEEIEA - ffi ﬁf’]‘ﬂ’]"ﬂiﬁm‘“‘ﬂﬁﬂi B EIEAGAE AR EFEIER . EEsR S ER
GIGIIDN e il e S e N ESE 2 S8

5. &ﬂﬁﬂ*ﬁfﬁﬁ otz

S ﬁ&ﬁAEiT ﬁ%&*ﬂﬁﬁﬁ%ﬁu%o
um% HPHFR R RS RELL

1E ff““"%[l%&‘*iﬁi%ﬂ’]ﬁx&ﬁﬂ& (HA) ﬁﬂ%ﬁiﬁﬁ BRGHRTEN R H Bk —H
%%*{%17 SN AR RS ERIR T RS A A TREE ﬁ@ﬁ}fﬁﬂ’] 2Y) » SEPE A B IREER

’ jﬁ%?@l‘%ﬂ??ﬁ%ﬁﬂ@ﬁﬂizF'EEJB’\JH%F'EE (EDVUMEVINEE ) BRI,

E:J

6. BERHMthER

EE - TREE ASHE

FEYA BB i (paracetamol), A & L SUREELEL,
HAREHS © gluten-free pregelatinised corn starch, stearic acid, povidone, crospovidone, microcrystalline
cellulose (E-460) and magnesium stearate (vegetable orlgln)

THEE - r%ﬁ%lﬁ%’éﬂ*ﬂﬁ%ﬁ

v - TR | 1y R R Y SR ] CIREEY,
= 207 Hdﬁ}# > £RF PVC/PVDC/ $rifu s fu s,

BLERREMIEEA

Laboratorios Cinfa, S.A.

Carretera Olaz-Chipi, 10 - Poligono Industrial Areta
31620 Huarte (Navarre) - Spain

RIErS

A B R\ ]
§P§@%Eﬂ&.18ﬁlﬁﬁlgﬁﬁp/b 3013001
[ - 2470 3448

HK Reg. No. HK- 63023
FERASHRMIETI: 2022F5A8
PR0O31768E16SAG-22004

OQcinfa



